

Dunweedon' Ltd
Units 4+5 Weaver Park Estate
Mill Lane
Frodsham
Cheshire
WA6 7JB

FAO: B Jones

INORGANIC ANALYSIS REPORT

CERAM Reference: (071566)

Order Number:

Date Logged 21-Mar-2007

Date Reported 27-Mar-2007

Please find attached the results for the samples recently submitted for analysis.



Mrs B Reeve
Authorised Signatory



CERAM TEST RESULTS

CERAM Reference: (071566)

Determination of Soluble Metals

EN71-3: 1995 with ICP Finish

Date of Test: 22-Mar-2007 to 23-Mar-2007

CERAM Sample Reference			(071566)-7564
Material Type			Playground Rubber Chippings
Your Reference			
Result(s)		Units	
Chromium	Cr	mg/kg	<5
Arsenic	As	mg/kg	<10
Cadmium	Cd	mg/kg	<5
Antimony	Sb	mg/kg	<10
Barium	Ba	mg/kg	<5
Mercury	Hg	mg/kg	<10
Lead	Pb	mg/kg	<10
Selenium	Se	mg/kg	<10
UKAS Accredited			No

These results are below the limits given in EN71-3.

End of Test ReportMrs B Reeve
Authorised Signatory